



Pos	Part Number	Description	Additional Text	Quantity
1	7651305014401S	FOOT BR. LEVER+ STEP PLATE 09		1.00
2	60013051000	STEP PLATE FOOT BRAKE LEVER 03		1.00
3	58605083010	SCREW TORX M5X10 05		2.00
4	76513053000	SLIDE BEARING FOOT BRAKE LEVER		2.00
6	76513057100	SPECIAL SCREW M10 LH PRECOTE		1.00
8	54603062000	RETURN SPRING FOR BRAKELEVER		1.00
9	0933050203	HH SCREW DIN933 M5x20		1.00
10	0934050003	HEXAGON NUT DIN0934-M 5		1.00
14	76513056000	PUSH ROD		1.00
15	0025060206S	HH collar screw M6x20 TX30		1.00
20	76513060000	FOOT BRAKE CYLINDER 13MM		1.00
22	0926060000	STOP NUT M6 DIN6926 A2-70		2.00
23	0025060256	HH collar screw M6x25 TX30		2.00
30	58007017000	YDNAC-clamp 10101 (10.4MM)	300 TPI Erzbergrodeo	2.00
31	69013069001	HOSE FOR RESERVOIR 6X1,5	1X 60MM, 1X 195MM	0.00

32	54513030044	BRAKE FLUID RESERVOIR '89		1.00
33	0024060123	COLLAR SCREW M6X12 TX	300 TPI Erzbergrodeo	1.00
34	0603100141	sealing ring DIN 7603 10x14x1	ONLY FOR LC4 ADVENTURE	3.00
35	76513072000	BRAKE HOSE REAR 805MM		1.00
36	76511051000	BRAKE LIGHT SWITCH REAR		1.00
37	54513155000	ANGLE PIECE		1.00
38	76513061000	REPAIR KIT PISTON 13MM		1.00
39	54813020100	banjo bolt M10x1x19 black	SX, EXC USA	1.00
40	76513047000	BRACKET FOR BRAKE HOSE 08		1.00
41	0025050206	HH collar screw M5x20 TX30		1.00
42	54513151000	RUBBER SLEEVE		1.00
99	00062030000	Brake fluid DOT5.1 0,25L		1.00